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TEST CERTIFICATE

ST-23-04-25-16

Product: Heterogeneous Vinyl Sheet “Saigon”, embosscode T,
PU lacquer HyperGuard+, Floor Covering

Producer: IVC Group BV
Nijverheidslaan 29
8580 Avelgem
Belgium
Order: Determination of slip resistance of floor coverings - Methods of evaluation

according to EN 16165:2021-10, Annex B (Shod ramp test - walking on an
inclinable walkway)

Test Report: 2723169

Test Result:

Property

Anti-Slip Class according to
EN 16165:2021-10,
National Annex NB (informative), Table NB.2

Slip resistance of floor coverings - Methods of
evaluation according to EN 16165:2021-10, Annex B R10
(Shod ramp test - walking on an inclinable walkway)
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Head of laboratory

Dresden, 25/04/2023
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